202503

HoBao Racing Inc.
No. 34, Lane 112, Szu Yuan Road,Hsin Chuang District,
New Taipei City, Taiwan 24250
Phone: +886-2-2996-2229
Email: hobao@hobao.com.tw

HoBao Racing USA
7607 Grissom Road, Suite

#107, San Antonio, TX 78251. US
Email: help@hobao-usa.com

HoBao Racing Direct eShop: http://eshop.hobao-racing.com

Made in Taiwan

INSTRUCTION PANUAL



REQUIRED

8 AA Size Batteries
For Transmitter

Transmitter

Radio Control Equipment Set

Throttle Servo

4 AA Size Batteries
For Receiver

Receiver

On / Off Switch

Hyper / Mac Engine Series

Required For Engine Starting

Plug Hearter
Plug

GLOW FUEL
Nitro 15~30%

® @)

DANGER

Starter Box
Fuel Bottle Glow Fuel

8 AA Size Batteries
For Transmitter

Transmitter

Radio Control Equipment Set

{

Receiver

Tools Recommended

Long Nose Pliers

Side Cutter

Hex Wrench
1.5 mm ——[]]
2mm -_.|E|| d__D ]
25mm @ fofll o
som @ ] e )
smm [ | |E|| D
1.5 mm Qj
2 mm E
2.5 mm :
3mm f
4 mm f
Screwdriver

D
S

Curved Scissor

Wrench

i

]

|

]

[]

Glow Plug Wrench B

Instant Cement

—
I

I ‘
_

Cement
Accelerator

Rubber Cement

Rubber =
Cement

Thread Lock

—

Thread
Lock

Tweezers
Reamer
—E=
Grease
Silicone Qil

A N\ N\ \ |
710 ANOJITIS




Shock Assembly GP & EP

(i

H

90030

38404
4x4mm x1
Set Screw

33315
M3x15 x4
B/H Screw

36001
2.5x13.8mm x2
Pin

36101
5.8x1.9mm x2
O-Ring

84076
8x16x5mm x2
Ball Bearing

85066

]

:] 4x26.8mm x2

Shaft

36814
6.1x11x0.15mm x4
Washer

36001

Front

Rear

7~ 8 —— 90052
~ M2.6 Nut x2 @
90049 ——
. . = 90048
90030 : :
90031 : :
3.1x7x0.25mm x4 ! '
Washer i 90030(F) = |
! 90031(R) :
: ==——90094 - T .
90036 | 90030(F) i | :
H] O-ring Shield x8 } 90031(R) | P ! !
' | * R | ‘
| | ] £ ! :
| 90030(F) ! 1[5 1 | 90045(F) |
| 90031(R) : velool .’ ] «———— 90046(R) |
90036 5 ; ol : :
4x8mm x8 | i NO Bubbles ‘ i
O-Ring : ‘ : e i
SRRSO | 90049 — | - ;
= =90036
90036 il — | . |
@ 4.05x7.98x1.2mmx4| | : — : :
Washer i | (% | = |
! ! e ! . !
| : S— : & 90053 |
— ; g | ;
30004 : = i e— : !
@ 6.8mm x4 : = : j """""""""""""""
Ball | 90043(F)  —— |
| 90044(R) = ' pTTTTTTT s :
i — : 85028 ! :
; — : ! :
ﬁ 90049 | E B !
| : ' 90049 — ko !
: ! 90049 —% 5 O @ 30004 !
"""""""""""""""""" E :
= i— e !
Center Differential Assembly GP & EP

Front/Rear Differential Assembly

U]

D

38404
4x4mm x1
Set Screw

31315
M3x15 x8
F/H Screw

36001
2.5x13.8mm x2
Pin

36101
5.8x1.9mm x2
O-Ring

84076
8x16x5mm x2
Ball Bearing

85066

Front/Rear Gear Box Assembly

1]

Shaft

36814
6.1x11x0.15mm x4
Washer

87021
5x4mm x1
Set Screw

32415
4x15mm x2
Cap Screw

84076
8x16x5mm x2
Ball Bearing

L: 4x26.8mm x2

GP & EP

02




Front Lower Arm Holder Assembly Front Suspension Arm Assembly 1

33310 39008
3x10mm x2 B M3 Nut x2 39008
B/H Screw

30002
32415 7.8mm x2
4x15mm x2 Steel Ball
Cap Screw

35412

4x12mm x2

B/H Screw
32440 90005
4x40mm x2 4x18mm x4
Cap Screw B/H Screw

32325
3x25mm x2

/ " Cap Screw
.

/ 87330

M5x31mm
Turnbuckle

32440 /
N
'

90002
33310 32440

4x14mm x2
33312 B/H Screw
3x12mm x2
B/H Screw H
32316 o) 89014
3x16mm x2 ‘ : '431?(65.7mm x2
Cap Screw L in
&) f g
o (
33414 ‘ﬁ N g 2 20016
4x14mm x2 B ) ’ 3x48mm x2
B/H Screw k { Pin
‘ﬁ ' . 33315
870448 'H o 3x15mm x4
3x10mm x2 e / B/H Screw
Alum.Washer

89107
6.8mm x2
Shock Ball Stud

Steering Knuckle Assembly

-

33312

Front Stabilizer Assembly

38303
(i 3x3mm x2
Set Screw

90038 32306 87044S

3x8mm x4 32306
Set Screw %);E:)msngrgv h/ /
31318 Ju ]
3x18mm x2 32320
F/H Screw 3x20mm x2
Cap Screw
A\ 4
) 39008 /
k) @] M3 Nut x2 90033 90033
@ 6.8mm x2
Ball
87027
] 3x16.8mm x2
Pin 90033
6.8mm x2
Cj]j 30003 Pivot Ball
6.8mm x2
Steering Ball 92003
87044S
3x10mm x2
90038 Alum.Washer
| [ Hingerinxa | \§

03 04



Servo Saver Assembly 1 GP & EP Rear Shock Tower Assembly 2 GP & EP
38303 84078 -
33312
W gﬁgg;ﬁ 3x12mm x2
90014 B/H Screw
33308 ]
Xx8mm x
33414
B/H Screw 90014 4x14mm x2
B/H Screw
31320
T 3x20mm x2 \@% 8037 @
F/H Screw g / \ \
=1 84078
90025 e~ | e
“:[jﬂ 5.8mm x1 = =
Ball Flanged *q/ L“Q‘
@ 31320 /Q ‘
84078
O) 6x10x3mm x4 S078 %0050 9039 89039
Ball Bearing = 86015 % 33312
90014<i\
90050 @ 90014/
Ball Flanged x2 /‘ 7
,,,,, - ' b — .
84078 ( 1 o ] )
Zzzz] 90014
Collet x2 55mm
90014
33310
Servo Saver Assembly 2 GP & EP 3x10mm x1
B/H Screw
33312
3x12mm x2
B/H Screw 32415
4x15mm x2
Cap Screw
35412
4x12mm x2
B/H Screw
90022
@I Adjustable Insert
x2

Rear Shock Tower Assembly 1 GP & EP Rear Hub Assembly GP & EP
89107 mmmm gsgr?fm X2 m
MM gf?g::?é(gll Stud m Set Screw
85146
32316 ] %.iix16.8mm x2

87044S /
3x10mm x2 % 870445

Alum.Washer /

92007
89107 84076 N
/ 8x16x5mm x4
% Ball Bearing

3x16mm x2 £

Cap Screw / ! 87037 i B

33315

3x15mm x2 / 84076 85146
B/H Screw /

92004

92006

89027 84076 % %

~
85146 38505

05 06



Rear Suspension Arm Assembly 1 Rear Chassis Stiffener Mount Assembly

39008 . 30005 .- e 2415
M3 Nut x2 1 , -7 T ~— ——®) LA x15mm x.
: ,'\\ % .~ @ L 1 - Cap Screw

Qs [ R & e

30002
7.8mm x2
Ball Long

31315
3x15mm x1
F/H Screw

35412
4x12mm x2
B/H Screw

N, V N K e
N R sﬁoog *~._ 30002
89027 35412 5 ~ /
3.1x6.5x2mm x4 N
Washer . RIS I

30005
Ball Flanged x2

Cap Screw
31315

3x50mm x2
90028 Cap Screw

Wing Assembly 1

32314
3x14mm x2
Cap Screw

90022
@I Adjustable Insert
x2

32316 33315
3x16mm x2 3x15mm x6
Cap Screw B/H Screw

87562B : BLACK WING
87562W : WHITE WING

87044S
3x10mm x2
Alum.Washer

33310
I 3x10mm x1
B/H Screw

IW“‘WMWM

32440
4x40mm x2
Cap Screw

GP & EP

& Wing Assembly 2

87044S
3x10mm x2
Alum.Washer
Q ﬁ o 35422
\ \ Il 4x22mm x2
B/H Screw
31308

32306
3x6mm x2
Cap Screw

87044S
32320
3x20mm x2
Cap Screw
90034

07 08



Rear Chassis Stiffener Assembly GP & EP Center Differential Mount Assembly 2
A 38303
S o = To6k

33310
|

3x10mm x5
B/H Screw

87070
3x50mm x1
Cap Screw

Front Chassis Stiffener Assembl

53312 31414
)L I

31410 /
4x10mm x2
F/H Screw 90019N

31312
3x12mm x1
F/H Screw

1l

Ummw‘

e

il

Center Differential Mount Assembly 1 (c]

Rear Clip Assembly

38303
il 3x3mm x1 31414
Set Screw 4x14mm x4
F/H Screw
[l S— 34316
%-«WMMM\WMW&\\M 3x16.5mm x4 31312
- Hex Screw 3x12mm x2
F/H Screw

©

33312
3x12mm x1
B/H Screw

—={1h
O )

______':i[

L

09 10



Center Differential Unit Assembly Radio Tray Assembly 2

31410 —— 33310
4x10mm x4 L 3x10mm x8
F/H Screw B/H Screw

31410
Side Guard Assembly GP & EP
Servo Horn Assembly
Sct0mm x12
F/H Screw

35208
(ﬂ[m 2x8mm x2
B/H Screw

31310
3x10mm x1
F/H Screw

33308T %
@ 39008
“ @] M3 Nut x4

31317
3x17mm x1
F/H Screw

33308T
[Hmm 3x8mm x1
B/H Tap Screw

33310
3x10mm x1
B/H Screw

84134
Snap Pin x1

31310 89070 %—33308
3x10mm x5 841{2 \@ }3312
F/H Screw §
o )
33305 @y 7 90024
3x5mm x3 S
B/H Screw
33308
3x8mm x1
33310 B/H Screw ;
3x10mm x1 , >89070
B/H Screw 33312 I
3x12mm x2 o
89070<_ ¢ el
35210 B/H Screw S & ‘
2x10mm x2 -
B/H Screw 31310 < _
3x10mm x2 1 S
F/H Screw ’ - S <
90027 - - a
[— YR S N
Pin ®
89070 O e
4x8mm x2
90027 O-Ring
] 3x27.8mm x1 \
Pin 31310

11 12



L]

L]

| e

39408
4x8mm x4
Engine Screw

32314
3x14mm x4
Cap Screw

32310
3x10mm x1
Cap Screw

87079-1
M3 Nut x4

84187W
3x6x0.5mm x1
Washer

84187W
5x8x0.25mm x3
Washer

84077
5x10x4mm x2
Ball Bearing

38303
3x3mm x2
Set Screw

38404
4x4mm x2
Set Screw

31410
4x10mm x5
F/H Screw

Engine Mount/Clutch Assembly

84077

o O

G'\ 84187W

32310

Manifold/Muffler Assembly

Engine Unit Assembly

-3

84053
84052

AN
S
84187W\ ﬁ\g - @
84077 % 044 @
840< N 5 Q ’
~ @

84067

87229 §>

\ ®&

87378B

GP

84067

GP

13

Throttle Link Assembly

87091
(i 3x3mm x2
Set Screw

z 87091
Collet x2

Steering/Brake

87092

mm 3x3mm x4
Set Screw
87092
, Pivot Ball x2
— 33308
[y S 1
B/H Screw
90025
5.8mm x1
Ball Flanged

Z 87092 x2
Collet

32308
Hmmmmmm 3xBmm x1
Cap Screw

Y

87091
@—87091

Link Assembly

14




Air Filter Assembly 1

31312 32320
3x12mm x1 3x20mm x4
F/H Screw Cap Screw
33315

3x15mm x1

B/H Screw

Fuel Line Asse

Tire Assembly

7 m
85148
( Wheel Hex Nut x4

N/

87375
Body Clip x6

92009B : Black Wheels
92009W : White Wheels




ELECTRIC ASSEMBLY

38404

|\\\\\\\\\\\\\“| 4x4mm x1

Set Screw

33310
3x10mm x4
B/H Screw

32312
3x12mm x4
Cap Screw

87044S
3x10mm x2

Alum.Washer

31410
4x10mm x4
F/H Screw

90083N (F)

Y2

@

17

Receiver Box/Servo Mount Assembly

32308
3x8mm x1
Cap Screw

33310
3x10mm x9
B/H Screw

31312
3x12mm x4
F/H Screw

31312
3x12mm x4
F/H Screw

Tire Assembly
N\

( 85148
Wheel Hex Nut x4

N T

87375
Body Clip x6

B

92009B : Black Wheels
92009W : White Wheels

VL@

BT-301 BT-301




GP & EP

Cage Assembly 2

S 31315
I 3x15mm x6
F/H Screw

Ty —
UL . .
F/H Screw 93001 B :BLACK CAGE
?01 RG : ORANGE CAGE
31312 |
AT 3x12mm x2
F/H Screw 31312
33312 L o ‘
T 3x12mm x4 o : 92011
B/H Screw é
39008
M3 Nut x4
39008
M3 Nut x7 91@
‘ 33308 91003 B : BLACK CAGE
T 3x8mm x4 91003 RG : ORANGE CAGE
31310 B/H Screw
3x10mm x7
F/H Screw I'
1
33318 '
R 3x18mmx2 |
B/H Screw "

91003 B : BLACK CAGE
91003 RG : ORANGE CAGE

Cage Assemb

33312
U 3x12mm x4
B/H Screw
39008 :
M3 Nut x7 ) i Cage Assembly 3
! : 93003
L) > 3 ]
; : 33308
nmn 31310 . \ \ f H 91005 ‘ WMWWNW\ 3x8mm x6 B
| i_’m OS“;’r‘; x7 . 91002 : m\ B/H Screw
: 33312 .
. \ - B
& = R— 33312 93001B : BLACK CAGE
T 3x12mm x2 93001 RG : ORANGE CAGE

B/H Screw

33308—— %

J

91003 B : BLACK CAGE
91003 RG : ORANGE CAGE

93001 B : BLACK CAGE
93001 RG : ORANGE CAGE




Cage Assembly 4

33308
3x8mm x8
B/H Screw

91001 |91003B/RG 91008 91010 93002
3x12mm x1 B {BLACKCAGE - (FOR EP ONLY) (FOR EP ONLY)
B/H Screw N 11>c. 3xBmm x20PCS  IxlSrmm x6PCS ¢
Crew Crew 2 S
35418 QC g?.mxupcs ngS.SmmePCS @, @
gmssn;rrgxz 2PCS  1PC e e 1pC
| fi=y
91005 91007 | gopmwwes womves 93003
@) %ﬂ E% @@3 (FOR GP ONLY) B (BLACKCAGE (FOR EP ONL). -
6PCS 1PC 1PC IPC 1PC ' \ﬂ Sty XEPCS 2% -
O s
SRFE |\
2PCS 1PC 1PC 2PCS (S), 1PC g:l}:vl",tﬂﬂ *2PCS 2PCS
91001 FRONT TOP HOOD/REAR MOUNT 91008 SCREW SET
91002 CAGE SIDE GUARDS 91010 EP CAGE TRUGGY MOTOR MOUNT

91003B/RG |FRONT/MIDDLE CAGE TUBE-BLACK/ORANGE | 93001B/RG| SIDE/REAR CAGE TUBE -BLACK/ORANGE

a5412 91005 CAGE TUBE CONNECTING PIVOTS 93002 EP CAGE TRUGGY CENTER DRIVE SHAFT
4x12mm x2
B/H Screw B 91006 FRONT TOP PLATE/REAR SIDE FENDERS 93003 EP CAGE TRUGGY CHASSIS

91007 MANIFOLD/MUFFLER MOUNT WIRE

91005 i
91003 B : BLACK CAGE
’ 91003 RG : ORANGE CAGE

93001 B : BLACK CAGE
93001 RG : ORANGE CAGE

91003 B : BLACK CAGE
91003 RG : ORANGE CAGE

REMOVE

32316 92004

93001 B : BLACK CAGE
93001 RG : ORANGE CAGE

OoLD NEW 01007

91003 B : BLACK CAGE
91003 RG : ORANGE CAGE

\ REPLACE
-

90026 91007

21



87077

87562B/W

84076

34316

°0 0°
o0 0o

Do

screw
4PCS

3x16.5mm x4PCS

87078 87604 90012 92009B/W 84077 36001
Fuel Tube @ ‘@\ 7 o
N é{éj @ gv s‘};ii z.s;;lﬁ@a;
g 1pe c S Sxl0mmxt x4PCS

87079

88013

92010

84078

36101

i3]
4PCS
@ © 3xl4mm
screw

2PCS 2PCS  4PCS  4pcs

4x74MM

2PCs

©

5.8x1.9mm x10pcs
-ring

87079-1
|

88064-1

90014

36814

3x14mm Screw

4PCS
4PCS

© [

2PCS 4PCS 4x8mm Screw

4PCS

74mm
D@:-mc ﬂ

[ []ercs [of 2pcs
Il

MM 1PC ' 1PC  Sdmm X

92011

CENTER(F)
1PC

CENTER(R)

©

6.1x11x0.15mm
6pcs

85148 87091 88093 90016 BT-301 | 8413384134 36801
4pes © | Setscrew 2PCS e 15 x4.5mm x4PCS
85066 87092 89014 90017 34187TW 39008
D o= e " © = S
4pes e wipcs JoOoo0OO [
sigEpate 4B rollcI - ©) we

86002

87229

90019N

30002

11T

g

[

7.8mm x4PCS

85110

30003

= e s
5.8x1.9x2mm p—
O-ring e

T[Tz

AT

NS 2

5x10mm Bearing
2PCS

e

6PCS

12x18x4mm 2PCS

87375

30004

224044

H 1o DO
- 1PC 2PCS

i 6PCS

1PC 6.8mm

[J

6.8mm x4PCS

2PCS

86023

87378B

30005

[ M

>

2PCs

4PCS

S

©© ©

@ C MM

1p¢PC

=)

7.8mm x4PCS

23

24



1/8 TH SCALE HYPER SS TRUGGY

NITRO OPTIONAL PARTS LIST PARTS LIST

OP-0059 87329 92012 1/8TH SCALE RACING TRUGGY
¥/ 24mm\ @70

2PCS 4PCS (L + 2MM)

OP-0001 OP-0018

19T

N o 4.5 xL 131MM STANDARD PARTS 89084  ANTENNA PIPE AND POST 90056 REAR SHOCK ABSORBER SET
(@) g e | a2 :
— 2pCs 25CS  2pCS 85028 SHOCK BOOTS 89107 SHOCK BALL STUD 6.8MM 90058 FRONT/REAR CHASSIS STIFFENER SET
[ m 2PCS
2PCS 2PCS  2PCS . 0o
Sx12mm Bearing Sxlfmm2PGS SxdmmIPCE 85066 BEVEL GEAR SET 89143 FIBER BRAKE DISK 90073 SST FRONT SHOCK TOWER
OP-oooz OP-oo,l 9 OP-0060 87329-2 OP'OI 39 85102 CENTER SPUR GEAR 48T 90002 FRONT LOWER ALUM ARM HOLDER - A PLATE | 92001N NEW FRONT LOWER ARM SET
F
Dum S26m Screw 95mm ‘ » @y N s 85110 DIFFERENTIAL CASE 90003 FRONT/REAR LOWER NYLON ARM HOLDER - C PLATE | 92002 FRONT UPPER ARM SET
~
84.5mm D o 2pcs 2pcs
5 apcs 85111 CROWN GEAR 43T 90004 /R C-HUB SET 92003 CVD SHAFT
O 74mm @
6.1x13.9x0.15  4.1x8x0.1 85146 WHEEL HUB SET 90005 C-HUB BUSHING 92004 BODY POST

2.6mm 1PC Washer Washer

O D - - go148 90006 STEERING KNUCKLE SET 92005N  NEW REARLOWER ARM SET
OP-0004 OP-0025 OP-0066 87329-3 WHEEL HEX NUT

86002 DIFFERENTIAL PINION GEAR 11T 90008 REAR LOWER ALUM ARM HOLDER - A PLATE 92006 REAR SHOCK TOWER

o
2pcs O

86015 TURNBUCKLE 4.2x82MM 90009 REAR SUSPENSION ARM BALL END 7.8MM 92007 REAR AXLE
y 86023 TURNBUCKLE 5x80MM 90011 WING MOUNT SET 92008 PRINTED BODY
2.5x13.8mm Pin 3.0mm 1PC
2PCS 86040 AR FILTER BASE AND CAP 90012 CENTER DIFFERENTIAL TOP PLATE/AIR FILTER HOLDER § 92009B/W ~ REVO WHEEL-BLACK/WHITE

F
FRONT 2.3mm

OP' 0005 OP' 0045 OP'0068 87356 87003 DIFFERENTIAL OUTDRIVE CUP 90013 FRONT ALUM TOP PLATE 92010 CHASSIS

2PCS 4pCS 87006 CENTER DIFFERENTIAL OUTDRIVE CUP 90014 SERVO SAVER SET 92011 FRONT/REAR CENTER DRIVE SHAFT SET
™
a
] com’  saom™ seo® 87021 OUTDRIVE CUP 90016 PIN 3x48MM BT-301 TIRE WITH INSERT
2PCS 2PCS 2PCS
1PC P o _
e 2pCS - Sxlamm2pCs Sxomm 205 87023 GEAR BOX 90017 REAR LOWER ALUM ARM HOLDER - B PLATE | 84052 CLUTCH SHOE
P - Set Screw Set Screw
OP-0006 OP-0046 87356-1 87037 AXLE CUP 90019N  NEW FRONT/REAR BUMPER SET 84053 CLUTCH SPRING
q > REAR ¥/ 25mm\ ©Ox=0 87044S ALUM COLLAR 90021 FRONT TOP PLATE HOLDER 84055 CLUTCH BELL 14T
2PCS 4PCS
o lmmmm | 87048 CENTER DIFFERENTIAL MOUNT 90022 ADJUSTABLE INSERT SET 84057 FLYWHEEL
/ \ 3x20mm  3x8mm
6.8mm Screw Screw
% 2pCs 2PCS  2PCS 87049 BRAKE PAD 90023 SIDE GUARD/MUD DEFLECTOR 84067 MANIFOLD SET
i m
3x12; 2PCS 3x3: 2PCS
2pCS 2PCS SetScrew  SetSerew . 2PCS 87050 CENTER DIFFERENTIAL MOUNT POST 90024 FUEL TANK 150cc 84076 BEARING 8x16x5MM
OP '000.7 OP-0049 OP-00.7 0 8 8 03 6 87054 BRAKE CAM SET 90025 BALL END/BALL FLANGED 5.8MM 84077 BEARING 5x10x4MM
- @ O ©® q—1(8 (&) 87070 REAR CHASSIS STIFFENER SCREW SET 90026 MUFFLER MOUNT SET 84078 BEARING 6x10x3MM
1PC apcs 2PCS
1pC @ 87077 ENGINE MOUNT PLATE 90027 RADIO TRAY SET 84112 FUEL FILTER
@‘ 3xl4mm
wes oo () © swizximn oS Sorow 87078 FUEL TUBE 90028  SCREW M3x50MM 84133 SWITCH COVER - BLUE
P
OP 001 4 OP 0050 OP 0079 87079 ENGINE MOUNT 90030 FRONT SHOCK SHAFT 84134 SNAP PIN
- 87079-1  ENGINE MOUNT SPACER & SCREW SET 90031 REAR SHOCK SHAFT 84187W  CLUTCH BELL WASHER
L+ 2MM)
@ ®©4.5 xL 141MM 87091 THROTTLE LINKAGE SET 90033 FRONT STABILIZER SET 30002 BALL LONG 7.8MM
[::ﬂ & Co 4 Q)
N & 87092 BRAKE LINKAGE SET 90034 REAR STABILIZER SET 30003 STEERING BALL 6.8MM
2PCS 2.5x13.8mm Pin 2PCS
2PCS
87229 MUFFLER 90036 SHOCK ABSORBER REPAIR SET 30004 BALL 6.8MM
OP' 001 5 OP- 0052 OP' 0 162 87330 TURNBUCKLE M5x31 90038 HINGE PIN 30005 BALL FLANGED 7.8MM
16T s q PR () )
ol 12: q ; ﬁ 87375 BODY CLIP 90043 FRONT SHOCK SPRING 34316 BRAKE SCREW M3x16.5MM
- 8 8
2PCS 2PCS
1PC Co 87378B MUFFLER SILICON TUBE 90044 REAR SHOCK SPRING 36001 PIN 2.5x13.8MM
(— 3x30mm Screw —_ -
S 4PCS V]
5x12mm Bearing _ 2.6x6mm Screw 87562B/W REAR WING -BLACK/WHITE 90045 FRONT SHOCK BODY 36101 O-RING 5.8x1.9MM
4PCS 2PCS
OP 001 6 OP 0057 87604 SERVO HORN 90046 REAR SHOCK BODY 36814 SPACER 6.1x11x0.15MM
1 Clear Body 88064-1  INTAKE TUBE 90094 SHOCK PISTON 39008 NYLON NUT M3
88013 REAR ARM SHAFT 4x74MM 90048 SHOCK BLADDER 39408 ENGINE MOUNT SCREW
88093 AR FILTER FOAM 90049 SHOCK NYLON SET 22115 BEARING 12x18x4MM
5x12mm Bearing =7 !
i 89027 REAR HUB SET 90050 BALL FLANGED 6.8MM 224044 FLYWHEEL NUT
OP'OOI .7 OP'0058 89037 SERVO SAVER ARM SET 90052 SHOCK CAP TOP 11235 TURNBUCKLE 3x36.5MM
18T _
(om  FxommScrew B 89039 NYLON STEERING BALL END 6.8MM 90053 SHOCK CAP BOTTOM
screw
e — —~ 54 FRONT/REAR SHOCK ABSORBER SET
\ 89070 FUEL TANK POST & MOUNT 900
e 00 g
5x12mm Bearing 2PCS we  1pc  apCs  4pCS 89014 FRONT ARM SHAFT 4x65.7MM 90055 FRONT SHOCK ABSORBER SET

25 26



Hyre=2 & 1/8 TH SCALE HYPER SS TRUGGY
A - )

& _ = - -
Y FEErE; A Ef = ALE RA 2 84076 86023 87330 89107 90011 90025
6.8mm - 0000 )¢ QQQu
SCREWS OPTIONAL PARTS 5x31lmm = SN
1PC (‘)‘\-\ Q
y L =
31310 M3 X 10 FLAT HEAD SCREW OP-0001 WHEEL HEX @ W1 [o] T Jmmmmm 1pC 2PCS 2PCS
2PCS 4pCS I % %
31312 M3 X 12 FLAT HEAD SCREW OP-0002  CNC STEERING KNUCKLE SET 8x16mmx5 x4PCS oos S
1PC 1PC
31315 M3 X 15 FLAT HEAD SCREW OP-0004  LIGHT WEIGHT DIFFERENTIAL OUTDRIVE CUP 85028 87003 87375 89311 90012 90028
31317 M3 X 17 FLAT HEAD SCREW OP-0005  LIGHT WEIGHT FLYWHEEL
31318 M3 X 18 FLAT HEAD SCREW OP-0006  CNC CENTER DIFFERENTIAL MOUNT % & % W 3x50mm
2.5x18.8mm Pin ] ——
2PCS 4x4mm
31320 M3 X 20 FLAT HEAD SCREW OP-0007  CENTER SPUR GEAR 47T s Set screw e
4PCS 1PC 1PC
31410 M4 X 10 FLAT HEAD SCREW OP-0014  LIGHT WEIGHT CENTER DIFFERENTIAL OUTDRIVE CUP
85066 87006 87562B/W 89312 90013 90030
31414 M4 X 14 FLAT HEAD SCREW OP-0015  CNC CLUTCH BELL 16T (5X12 BEARING) ey
i ! JWV N scCrew FRONT
32306 M3 X 6 CAP HEAD SCREW OP-0016  CNC CLUTCH BELL 17T (5X12 BEARING) @?’jpiliijj @ Jocs 4pCs
. & (I { o o _
32308 M3 X 8 CAP HEAD SCREW OP-0017  CNC CLUTCH BELL 18T (5X12 BEARING) 4pos © 2.5x13.8mm Pin ST o ° fimi)
6PCS -
6.1XTE015 4 1xBX0.1 zres ares —— ——— 15G 2pCs
- B ng
32310 M3 X 10 CAP HEAD SCREW OP-0018  CNC CLUTCH BELL 19T(5X12 BEARING) fasher Vasher W e W
32314 M3 X 14 CAP HEAD SCREW OP-0019  ACKERMAN ROD SET 85102 87021 87604 90002 90014 90031
32316 M3 X 16 CAP HEAD SCREW OP-0025 CNC LIGHT WEIGHT REAR SHOCK TOWER Z4mm REAR
m B:- 1PC
32320 M3 X 20 CAP HEAD SCREW OP-0045  FRONT SHOCK SPRING -ORANGE ] . o
Sxdmm 2PCS 2PCS a1
32325 M3 X 25 CAP HEAD SCREW OP-0046 REAR SHOCK SPRING -ORANGE g;gscfew m 1PC I 2PCS
2PCS 1PC IWW 1pC l 1pC m S X2
32350 M3 X 50 CAP HEAD SCREW OP-0049 CNC CENTER DIFF. TOP PLATE 87023 8801 3 Setserew
32415 M4 X 15 CAP HEAD SCREW OP-0050  CNC F/R CHASSIS STIFFENER SET 9001 6 90033
= ¢ Lo o " F b
32440 M4 X 40 CAP HEAD SCREW OP-0052  CNC CENTER DIFF. MOUNT SET 5.8x1.9x2mm flsmm Sxd8mm oNe -
02_;;&9 4x74MM N
 — M M
33305 M3 X 5 BUTTON HEAD SCREW OP-0057  CLEARBODY s [ | | | Ot O O zecs
o 4x40mm 2PCS i Zpes 8] 3x3mm x2
33308 M3 X 8BUTTON HEAD SCREW OP-0058  CENTER UNIVERSAL DRIVE SHAFT SET SetScrew 2 1PC 1pC Sorew 2PGS D oommns  Servae
33308T M3 X 8 BUTTON HEAD TAP SCREW OP-0059  REAR UNIVERSAL DRIVE SHAFT 851 .l .l 8901 4 90004 9001 .7 90034
33310 M3 X 10 BUTTON HEAD SCREW OP-0060  CNC LIGHT WEIGHT REAR SHOCK TOWER ® . 1ec
4x65.7TMM Q Q
33312 M3 X 12 BUTTON HEAD SCREW OP-0066 CNC REAR LOWER ALUM ARM HOLDER - A PLATE ] 00000 [ oon
[ ] *“ b @ 2PCS
33315 M3 X 15 BUTTON HEAD SCREW OP-0068  GEAR HOLDER FOR CENTER SOLID AXLE
2PCS 0o @] m 3x3mm x2
1PC 2PCS 6.8mm x2 Set screw
33414 M4 X 14 BUTTON HEAD SCREW OP-0069 1/8 CENTER SOLID AXLE SET FOR HYPER 7/ $S 9001 9N 90036
34316 M3 X 16 HEX SCREW OP-0070  BEARING 5x12MM
M5x4
35208 M2 X 8 PAN HEAD SCREW OP-0079 CVD SHAFT (L + 2MM) ® 4.5 x L 141MM Set Sorew
D - © ©
> (
35210 M2 X 10 PAN HEAD SCREW OP-0139  CNC BEVEL GEAR SET o & @
(% 2516.6mm Py 4PCS :‘;‘rlg‘v“‘“ x4PCS 4pCs 8PCS 9PCS
35412 M4 X 12 BUTTON HEAD SCREW OP-0162  CNC CLUTCH SHOES 2pos 2pes 10pCS
35418 M4 X 18 BUTTON HEAD SCREW 87005 CENTER SPUR GEAR 46T 8514 8 87048 90038
35422 M4 X 22 BUTTON HEAD SCREW 87077C CNC LIGHT WEIGHT ENGINE MOUNT PLATE
o . . M3x8
38303 M3 X 3 SET SCREW 87329 FRONT STABILIZER SET 2.4MM %@ w -.Ez, l
o O o 4PCS
4pcs
38308 M3 X 8 SET SCREW 87329-2 FRONT SWAY BAR 2.6MM apcs 25CS 4pCs
38404 M4 X 4 SET SCREW 87329-3 REAR SWAY BAR 3.0MM 86002 87050 90043
38504 M5 X 4 SET SCREW 87356 FRONT STABILIZER SET 2.3MM e
11T
38505 M5 X 5 SET SCREW 87356-1 FRONT STABILIZER SET 2.5MM %:' ‘:@ FRONT
39008 M3 NYLON NUT 88036 CNC WING MOUNT POST .
1P
89069 FUEL TANK 125cc oS
89147 CNC REAR WHEEL HUB 86015 8.70.70 90044
C ) 2PCS
89635 CNC FUTABA SERVO HORN [ e 1pC o REAR
3x50mm screw 3x10mm e
89811 8 SC FUEL TANK POST AND LID PULL N — WWWQW? e | 9 IO
‘ E _ 2PCS 2PCS
92012 REAR AXLE (L + 2MM) 84.5 x L 131MM 3x8mm
1PC 1PC Screw

27 28



1/8 TH SCALE HYPER SS TRUGGY
ELECTRIC OPTIONAL PARTS LIST

1/8 TH SCALE HYPER SS TRUGGY

Hyresg2

90045

FRONT Q

2PCS

90046

ELECTRIC STANDARD PARTS LIST
22115 OP-0001 OP-0046

A\ =7

\) S :
30002 OP-0002 OP-0049 OP-0071 89147

L. o

@ Foy
° — §F

89635

9 * 9
0C OO0
8 8

90094 30003 OP-0004 @ OP-0050 OP-0073

© ] a cgc
O, . Q lﬂ||::- P ® © §
= ,;::2;.,.,;::1""' = _ 6PCS e 2.6x13 8mm Pin D] ° e ©

90048 90059 92006 30004 OP-0007 | OP-0052 OP-0079 92012

10 S==7| 0 S, | e,

PO e O @ ©
A o A ) A 2pCS 2PCS

2.6x6mm Screw
2PCS

87005

46T
ADAA

6.8mm x4PCS

92007 30005

Qt” ‘IE) Q @
2PCS 2.5x13.8mm Pin
2PCS

92008 36001 OP-0019
< ‘ 95mm ZS P/ 2.4mm %{?

84.5mm
crew W
2PCS 2PCS 2PCS

OP-0014

‘‘‘‘‘
™ f
vvvv

—
74mm
mmmm m 0o
3x12mm 2PCS 3x3mm 2PCS
t Screw 2PCS

2.5x13.8mm x4pcs
Set Screw Se

:!;‘ / / ,/
OP-0025 k]

90052 90076 92009B/W 36101
7 s °

3‘] 5;::3; 5.8x1.9mm x10pcs
_ o o ° ~S ) 2.6mm 1PC
OP-0029 | OP-0061 87329-3

90053 90083 BT-301 36801
- LR A

84078 39008 OP-0030 | OP-0066 87356 OP-0139
zs )/ amm %? m CNC %
G.S?nm é’érg“m é:fmm \275)// @ 2pcs

6.1x13.9x0.15 4.1x8x0.1
Washer Washer

LS
M3 x10PCS \ ! | ) m -
3x12mm 2PCS 3x3mm 2PCS
Set Screw Set Screw 2PCS 2pcs 4pcs
87356-1

OP-0045 OP-0068

¥/ 25mm\ =20
FRONT - 2PCS 4pCS
]
N 8 0 3x20mm  3x8mm
— @ ) \ 6.8mm Screw  Screw
LAy | 2PCS 2PCS 2PCS
1PC 1PC

mmmm m
3x12mm 2PCS  3x3mm 2PCS

1PC
Set Screw Set Screw 2PCS

2PCS

30




HyrrrR & PARTS LIST Hyres2 & PARTS LIST

TrEErG ey —— — € 1/8TH SCALE RACING TRUGGY U'BUGGE_J// 3 1/8TH SCALE RACING TRUGGY

STANDARD PARTS 90014 SERVO SAVER SET 92009B/W  REVO WHEEL-BLACK/WHITE SCREWS OPTIONAL PARTS
85028 SHOCK BOOTS 90016 PIN 3x48MM BT-301 TIRE WITH INSERT 31310 M3 X 10 FLAT HEAD SCREW OP-0001 WHEEL HEX
85066 BEVEL GEAR SET 90017 REAR LOWER ALUM ARM HOLDER - B PLATE 84076 BEARING 8x16x5MM 31312 M3 X 12 FLAT HEAD SCREW OP-0002  CNC STEERING KNUCKLE SET
85102 CENTER SPUR GEAR 48T 90019N  FRONT/REAR BUMPER SET 84078 BEARING 6x10x3MM 31315 M3 X 15 FLAT HEAD SCREW OP-0004  LIGHT WEIGHT DIFFERENTIAL OUTDRIVE CUP
85110 DIFFERENTIAL CASE 90021 FRONT TOP PLATE HOLDER 30002 BALL LONG 7.8MM 31318 M3 X 18 FLAT HEAD SCREW OP-0007  CENTER SPUR GEAR 47T
85111 CROWN GEAR 43T 90022 ADJUSTABLE INSERT SET 30003 STEERING BALL 6.8MM 31320 M3 X 20 FLAT HEAD SCREW OP-0014  LIGHT WEIGHT CENTER DIFFERENTIAL OUTDRIVE CUP
85146 WHEEL HUB SET 90023 SIDE GUARD/MUD DEFLECTOR 30004 BALL 6.8MM 31410 M4 X 10 FLAT HEAD SCREW OP-0019 ACKERMAN ROD SET
85148 WHEEL HEX NUT 90025 BALL END/BALL FLANGED 5.8MM 30005 BALL FLANGED 7.8MM 31414 M4 X 14 FLAT HEAD SCREW OP-0029 CNC LIGHT WEIGHT CHASSIS
86002 DIFFERENTIAL PINION GEAR 11T 90028 SCREW M3x50MM 36001 PIN 2.5x13.8MM 32306 M3 X 6 CAP HEAD SCREW OP-0030  CENTER UNIVERSAL DRIVE SHAFT SET
86015 TURNBUCKLE 4.2x82MM 90030 FRONT SHOCK SHAFT 36101 O-RING 5.8x1.9MM 32308 M3 X 8 CAP HEAD SCREW OP-0045 FRONT SHOCK SPRING -ORANGE
86023 TURNBUCKLE 5x80MM 90031 REAR SHOCK SHAFT 36814 SPACER 6.1x11x0.15MM 32312 M3 X 12 CAP HEAD SCREW OP-0046 REAR SHOCK SPRING -ORANGE
87003 DIFFERENTIAL OUTDRIVE CUP 90033 FRONT STABILIZER SET 39008 NYLON NUT M3 32314 M3 X 14 CAP HEAD SCREW OP-0049 CNC CENTER DIFF. TOP PLATE
87006 CENTER DIFFERENTIAL OUTDRIVE CUP 90034 REAR STABILIZER SET 22115 BEARING 12x18x4MM 32316 M3 X 16 CAP HEAD SCREW OP-0050 CNC F/R CHASSIS STIFFENER SET
87021 OUTDRIVE CUP 90036 SHOCK ABSORBER REPAIR SET 11235 TURNBUCKLE 3x36.5MM 32320 M3 X 20 CAP HEAD SCREW OP-0052 CNC CENTER DIFF. MOUNT SET
87023 GEAR BOX 90038 HINGE PIN 32325 M3 X 25 CAP HEAD SCREW OP-0057 CLEAR BODY
87037 AXLE CUP 90043 FRONT SHOCK SPRING 32350 M3 X 50 CAP HEAD SCREW OP-0059 REAR UNIVERSAL DRIVE SHAFT
87044S ALUM COLLAR 90044 REAR SHOCK SPRING 32415 M4 X 15 CAP HEAD SCREW OP-0060 CNC LIGHT WEIGHT REAR SHOCK TOWER
87048 CENTER DIFFERENTIAL MOUNT 90045 FRONT SHOCK BODY 32440 M4 X 40 CAP HEAD SCREW OP-0061 CNC CENTER DIFFERENTIAL MOUNT
87050 CENTER DIFFERENTIAL MOUNT POST 90046 REAR SHOCK BODY 33308 M3 X 8 BUTTON HEAD SCREW OP-0066 CNC REAR LOWER ALUM ARM HOLDER - A PLATE
87070 REAR CHASSIS STIFFENER SCREW SET 90094 SHOCK PISTON 33310 M3 X 10 BUTTON HEAD SCREW OP-0068 GEAR HOLDER FOR CENTER SOLID AXLE
87330 TURNBUCKLE M5x31 90048 SHOCK BLADDER 33312 M3 X 12 BUTTON HEAD SCREW OP-0069 1/8 CENTER SOLID AXLE SET FOR HYPER 7/ SS
87375 BODY CLIP 90049 SHOCK NYLON SET 33315 M3 X 15 BUTTON HEAD SCREW OP-0073 CENTER DRIVE SHAFT FOR SOLID AXLE OF SST/ GT EP
87562B/W REAR WING -BLACK/WHITE 90050 BALL FLANGED 6.8MM 33414 M4 X 14 BUTTON HEAD SCREW OP-0079 CVD SHAFT (L + 2MM) ® 4.5 x L 141MM
87604 SERVO HORN 90052 SHOCK CAP TOP 35412 M4 X 12 BUTTON HEAD SCREW OP-0139 CNC BEVEL GEAR SET
88013 REAR ARM SHAFT 4x74MM 90053 SHOCK CAP BOTTOM 35418 M4 X 18 BUTTON HEAD SCREW 87005 CENTER SPUR GEAR 46T
89014 FRONT ARM SHAFT 4x65.7MM 90054 FRONT/REAR SHOCK ABSORBER SET 35422 M4 X 22 BUTTON HEAD SCREW 87329 FRONT STABILIZER SET 2.4MM
89027 REAR HUB SET 90055 FRONT SHOCK ABSORBER SET 38303 M3 X 3 SET SCREW 87329-2 FRONT SWAY BAR 2.6MM
89037 SERVO SAVER ARM SET 90056 REAR SHOCK ABSORBER SET 38308 M3 X 8 SET SCREW 87329-3 REAR SWAY BAR 3.0MM
89039 NYLON STEERING BALL END 6.8MM 90057 MOTOR MOUNT 38404 M4 X 4 SET SCREW 87356 FRONT STABILIZER SET 2.3MM
89084 ANTENNA PIPE AND POST 90058 FRONT/REAR CHASSIS STIFFENER SET 38504 M5 X 4 SET SCREW 87356-1 FRONT STABILIZER SET 2.5MM
89107 SHOCK BALL STUD 6.8MM 90059 RECEIVER BOX & SERVO MOUNT 38505 M5 X 5 SET SCREW 88036 CNC WING MOUNT POST
89311 1/8 BRUSHLESS MOTOR GEAR - 14T - 5MM 90060 BATTERY TRAY 39008 M3 NYLON NUT 89147 CNC REAR WHEEL HUB
89312 MAGIC STRIP 90076 CHASSIS 89635 CNC FUTABA SERVO HORN
90002 FRONT LOWER ALUM ARM HOLDER - A PLATE | 90083 FRONT/REAR CENTER DRIVE SHAFT SET 92012 REAR AXLE (L + 2MM) Q4.5 x L 131MM
90003 FRONT/REAR LOWER NYLON ARM HOLDER - C PLATE | 90073 SST FRONT SHOCK TOWER 89325 1/8 MOTOR GEAR 15T
90004 L/R C-HUB SET 92001N FRONT LOWER ARM SET 89326 1/8 MOTOR GEAR 16T
90005 C-HUB BUSHING 92002 FRONT UPPER ARM SET 89327 1/8 MOTOR GEAR 13T
90006 STEERING KNUCKLE SET 92003 CVD SHAFT 89328 1/8 MOTOR GEAR 17T
90008 REAR LOWER ALUM ARM HOLDER - A PLATE 92004 BODY POST
90009 REAR SUSPENSION ARM BALL END 7.8MM 92005N REAR LOWER ARM SET
90011 WING MOUNT SET 92006 REAR SHOCK TOWER
90012 CENTER DIFFERENTIAL TOP PLATE/AIR FILTER HOLDER | 92007 AXLE
90013 FRONT ALUM TOP PLATE 92008 PRINTED BODY

31 32



«\P}’, -
?@@?ﬁ “85100
?/Pg\?,\, -7 85086

N
87562/B

-7 87003

’
'
\
\
N
N >
\ -
\
N

.
’

3 BT-301
90009 30002

%/

NO.90055
FRONT SHOCK SET

90052
AN
®
&
90049{9001'8 84053 GO
o P 84052 ‘ ® 5514
= BT e 14 )
90094 84055 g oWy 22k0kk NO.90056
90030 \ﬂ 8/ REAR SHOCK SET
84187
@fﬁawn ' 8L067 02—
BL18TW 8729

90026 ©

~d

89070

39008 89070

(O

7 U~ 85146 920098/W
'(" N [
90006 j 8076 © //

90038

BT-301
/

90049
30004—o g

33 34



N
87562/B

e
??g@?f$/ “85100
?\- -7 85066

84078 @ : e
90014 %\, 90013 \
12

NO.90055

FRONT SHOCK SET 89039

'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
'
N

90009 30002 e
g’

»

90052 N 89039
©

90049 < 90048 001

90030 i

~
ft 90025
m, o

NO.90056
REAR SHOCK SET
O 90052 — )
(,(«?f/ 85100
< g?\?}’ T e /@
o e U /@\ @ 90049~ 290048
S0 ® ‘%\ 9/ \
i D 90003 @7@ @é’ 90031
o 36814 ® 85066 &
] X 90094
90031

g 36101

QBO sz002 3007 | \ .
’l'\ © *
BT-301 N

=g
90004 22 'J/E 9§O9B/W

90055

35 36



